
Vol.:(0123456789)1 3

International Journal of Environmental Science and Technology (2022) 19:12505–12522 
https://doi.org/10.1007/s13762-021-03803-3

ORIGINAL PAPER

Reuse‑focused selection of appropriate technologies for municipal 
wastewater treatment: a multi‑criteria approach

R. R. Srivastava1 · P. K. Singh1

Received: 11 November 2020 / Revised: 2 September 2021 / Accepted: 10 November 2021 / Published online: 29 November 2021 
© Islamic Azad University (IAU) 2021

Abstract
Wastewater treatment technologies (WWTTs) are employed across the world, and the selection is mainly based on ‘past 
experiences’ aimed at ‘pollution prevention’ in the receiving water bodies. This paper aims to develop a methodology for 
[...]
Different technologies belonging to secondary, tertiary, 
and emerging category and their reported performance effi-
ciencies are given in Table 2. The data regarding the per-
formance of technologies is based on claimed efficiencies 
(CPCB 2013) and case studies of applications in the pub-
lished literature.

Land, energy, capital cost, and O&M cost requirements

Land, energy, capital cost, and O&M cost are taken as the 
key decision criteria in this study. Land cost falls under fixed 

cost category, that is, it is incurred independent of the func-
tioning of the plant and depends on the desired treatment 
capacity only. The cost incurred once has been distributed 
over the design period for selection of technology in this 
study. Land cost is not included in capital cost to highlight 
land-constraint scenario (if any) at the site of installation. 
Energy cost is taken separately so as to include scenarios 
where energy supply is difficult or costly, therefore, it is not 
included in O&M costs. This study considers total energy 
required for the functioning of the STP throughout the design 
period of the plant. Capital cost falls in fixed cost category. It 
is the investment made on machinery, technology installation, 
automobiles, equipment, etc. These costs are also distributed 
over the design period for technology selection. O&M cost 
refers to the cost incurred for the functioning of the plant. 
It includes, salaries, rents, etc. In this study, for technology 
selection, total O&M costs for the design period are consid-
ered. At present, this study has not included an elaborate sus-
tainability assessment for technology combinations selected, 
but focuses on meeting the desired water quality criteria for 
reuse only. Assessment of long-term environmental gains and 
challenges are part of future works planned under this study.

The accuracy of the model will depend entirely on the 
preciseness of data used as no other assumptions are made 
in this work. The treatment efficiencies are obtained from 
working STPs in India and from case studies based on dif-
ferent technologies around the world. These treatment effi-
ciencies can broadly be used for other tropical countries as 
well while changes may be required for drastically different 
climatic scenarios.

The capital cost and operation and maintenance cost asso-
ciated with various technologies were based on different 
years, and hence, an average inflation rate has been consid-
ered to normalize the costs for the year 2021. The following 
formula has been applied:

where n is the number of years between base year and the 
required year, i = average inflation rate.

Land requirement, energy requirement, capital cost and 
O&M cost for each technology is summarized in Table 3.

Technology combinations

Eighteen secondary treatment technologies, four emerging 
technologies, and three combinations for tertiary treatments 
have been included in this study. A total of 360 combinations 
were obtained by considering one secondary technology as 
the base technology and one or no emerging technology with 
one or no tertiary technology, respectively. Example of the 
combinations of technologies considered in this study is 
illustrated in Table 4.

Future Value = Present value ∗ (1 + i)n



12510	 International Journal of Environmental Science and Technology (2022) 19:12505–12522

1 3

Ta
bl

e 
1  

Q
ua

lit
y 

cr
ite

ria
 fo

r a
pp

lic
at

io
n 

of
 re

cl
ai

m
ed

 w
at

er
 in

 v
ar

io
us

 re
us

es

S.
N

o
D

es
ire

d 
re

us
e

So
ur

ce
pH

Tu
r-

bi
di

ty
 

(N
TU

)

CO
D

 (m
g/

l)
BO

D
 (m

g/
l)

TD
S 

(m
g/

l)
TS

S 
(m

g/
l)

TN
 (m

g/
l)

FC
 (M

PN
/l)

1
To

ile
t fl

us
hi

ng
(A

sa
no

 e
t a

l. 
19

96
; L

az
ar

ov
a 

et
 a

l. 
20

03
; L

yu
 e

t a
l. 

20
16

)
6–

9
5

–
10

15
00

10
10

20
0

2
C

on
str

uc
tio

n 
pu

rp
os

es
(A

sa
no

 e
t a

l. 
19

96
; A

de
w

um
i a

nd
 O

gu
nt

ua
se

 2
01

6;
 C

he
n 

et
 a

l. 
20

17
)

6–
9

20
–

15
15

00
10

20
20

0

3
Ro

ad
 c

le
an

in
g

(S
hu

va
l 1

97
7;

 L
yu

 e
t a

l. 
20

16
; C

he
n 

et
 a

l. 
20

17
)

6–
9

10
–

15
15

00
10

10
20

0
4

La
nd

sc
ap

e
(C

oe
 a

nd
 L

av
er

ty
 1

97
2;

 D
eC

oo
k 

19
77

; S
m

ith
 e

t a
l. 

19
79

; 
A

de
w

um
i a

nd
 O

gu
nt

ua
se

 2
01

6)
6–

9
5

–
20

10
00

10
20

20
00

5
In

du
str

ia
l c

oo
lin

g
(D

eC
oo

k 
19

77
; A

sa
no

 e
t a

l. 
19

96
; L

yu
 e

t a
l. 

20
16

; C
he

n 
et

 a
l. 

20
17

)
6.

5–
8.

5
5

30
10

10
00

10
10

20
00

6
Ir

rig
at

io
n

(A
sa

no
 e

t a
l. 

19
96

; A
de

w
um

i a
nd

 O
gu

nt
ua

se
 2

01
6;

 C
he

n 
et

 a
l. 

20
17

)
5.

5–
8.

5
–

10
0

40
10

00
10

–
20

,0
00

7
Ve

hi
cl

e 
w

as
hi

ng
(Z

an
et

i e
t a

l. 
20

12
; P

ei
 e

t a
l. 

20
13

; L
yu

 e
t a

l. 
20

16
; C

he
n 

et
 a

l. 
20

17
)

6–
9

5
–

10
10

00
20

10
20

00

8
En

vi
ro

nm
en

ta
l fl

ow
a

In
la

nd
 su

rfa
ce

 w
at

er
(C

PH
EE

O
 2

01
3)

6.
5–

9
–

25
0

30
–

10
0

10
0

10
,0

00
b

Su
rfa

ce
 w

at
er

s u
se

d 
as

 
a 

so
ur

ce
 o

f d
rin

ki
ng

 
w

at
er

6.
5–

8.
5

–
–

10
–

10
10

23
00

9
Fi

re
 p

ro
te

ct
io

n
(S

hu
va

l 1
97

7;
 O

ku
n 

20
02

; L
yu

 e
t a

l. 
20

16
)

6–
9

10
–

15
15

00
10

10
20

0
10

La
un

dr
y 

w
as

hi
ng

(J
ap

an
 S

ew
ag

e 
W

or
ks

 1
99

3;
 T

am
an

na
 e

t a
l. 

20
11

; 
A

de
w

um
i a

nd
 O

gu
nt

ua
se

 2
01

6)
6–

9
2

–
10

20
00

10
–

25
0

11
D

us
t c

on
tro

l
(C

al
ifo

rn
ia

 G
ui

de
lin

es
 1

99
4;

 L
yu

 e
t a

l. 
20

16
)

6–
9

20
–

15
15

00
10

20
20

0
12

Sn
ow

 m
ak

in
g

(C
al

ifo
rn

ia
 G

ui
de

lin
es

 1
99

4;
 A

sa
no

 e
t a

l. 
19

96
)

6–
9

10
–

15
15

00
10

10
22

13
O

ut
do

or
 b

at
hi

ng
(B

IS
 1

99
2)

6.
5–

8.
5

–
–

3
–

10
10

50
00

14
G

ro
un

dw
at

er
 re

ch
ar

ge
(S

m
ith

 e
t a

l. 
19

79
; I

de
lo

vi
tc

h 
et

 a
l. 

19
80

; A
de

w
um

i a
nd

 
O

gu
nt

ua
se

 2
01

6)
6.

5–
8.

5
2

10
5

50
1

1



12511International Journal of Environmental Science and Technology (2022) 19:12505–12522	

1 3

As shown in Table 4, while considering ASP as the base 
technology, it is combined with each emerging technology 
or tertiary technology individually as well as with each other 
together.

The procedure for appropriate technologies selection for 
producing effluent satisfying quality criteria of desired reuse 
based on multiple criteria is illustrated in Fig. 2.

Firstly, all 360 technological combinations are tested for 
their ability to satisfy desired quality criteria. After filter-
ing on this basis, the resources required by each technology 
train are converted into their respective costs, incurred over 
the design period of 15 years, to obtain uniformity in the 
basis for selection. These costs are then multiplied with their 
respective importance weights to obtain final weighted costs. 
The resulting technological combinations are further sorted 
based on least weighted cost. Also, upper limits on resources 
(if any) are required to be filled by the user to obtain more 
real-condition-specific combinations. Application of this 

selection model gives top 10 technologies which satisfy 
effluent quality requirements and give least weighted cost.

Results and Discussion

Kanpur City

Kanpur is one of the earliest industrialized cities of India. It 
is located at 26.44° North latitude and 80.33° East longitude 
on the right bank of the mighty river Ganges. Kanpur is the 
main industrial and commercial hub of Uttar Pradesh state. 
It has huge domestic water demand of 600 MLD, while the 
existing supply is only 385 MLD due to lack of infrastruc-
ture (Bassi et al. 2019).

As per the Pollution Assessment Report (CPCB 2011), 
sewage generation in Kanpur is about 339.3 MLD and 
the Ganga river water quality deteriorates considerably 

Table 2   Performance efficiencies of wastewater treatment technologies (WWTTs) and their combinations

S. No Technology Source/Reference Removal (%)

BOD COD TSS TN FC

Secondary treatment technologies
1 ASP (Tare and Bose 2009; CPCB 2013) 78.37 84.09 87.76 10.00 90.02
2 MBBR 66.86 56.57 71.43 10.00 99.12
3 SBR 95.50 90.00 95.67 75.00 99.99
4 WSP 35.14 46.43 30.00 34.43 99.99
5 DPS 66.86 56.57 71.43 37.80 30.00
6 A2O (CPHEEO 2013) 98.83 91.06 98.92 76.91 99.87
7 UASB + EA (CPCB 2013; Vashi et al. 2019) 82.19 90.00 85.15 10.00 90.00
8 MBR (Tare and Bose 2009; Ajmi et al. 2018) 97.60 96.50 95.00 60.00 99.99
9 Anaerobic lagoon + SP (CPCB 2013) 70.00 51.33 70.00 10.00 90.00
10 SAFF (Tare and Bose 2009) 96.67 87.50 76.40 10.00 99.99
11 BIOFOR-F 97.00 95.40 92.00 70.00 99.99
12 FAB 47.95 74.4 88.79 10.00 90.00
13 BIOFOR (Tare and Bose 2009; Sharma and Singh 2013) 95.20 93.40 90.00 70.00 99.99
14 Oxidation Pond (CPCB 2013) 66.89 51.25 71.08 10.00 99.39
15 C.Tech 96.00 97.64 81.60 80.00 99.99
16 Trickling Filter 71.43 64.66 88.31 10.00 90.00
17 Constructed Wetlands (CW) (Ramachandra et al. 2017; Thalla et al. 2019) 77.00 60.00 90.00 67.00 78.21
18 SBT (Stefan et al. 2017) 80.99 83.13 71.92 70.00 99.99
Emerging technologies
19 Modified Ludzack Ettinger (MLE) (CPHEEO 2013) 0 0 0 75.5 90.00
20 Wuhrmann Process (WP) 0 0 0 81.25 90.00
21 Step-Feed BNR 0 0 0 62.50 90.00
22 Bardenpho Process 97.30 0 99.40 88.90 90.00
Tertiary treatment technologies
23 Coagulation + Flocculation + Rapid Sand Filters 

(RSF)
(Hamoda et al. 2004; Üstün et al. 2011) 65.00 53.34 52.14 30.00 80.00

24 Ultrafiltration (UF) + Reverse Osmosis (RO) (Pizzichini and Russo 2001) 72.79 60.97 85.00 94.00 99.99
25 Micro Filtration (MF) + Reverse Osmosis (RO) 41.27 24.19 85.06 92.24 99.99



12512	 International Journal of Environmental Science and Technology (2022) 19:12505–12522

1 3

Ta
bl

e 
3  

L
an

d,
 e

ne
rg

y,
 a

nd
 c

os
t c

ha
ra

ct
er

ist
ic

s o
f d

iff
er

en
t W

W
TT

s

*  1 
U

ni
te

d 
St

at
es

 D
ol

la
r (

1 
U

SD
) =

 73
.4

4 
In

di
an

 R
up

ee
s (

20
21

): 
Va

lu
e 

of
 U

SD
 a

t t
he

 ti
m

e 
of

 th
is

 st
ud

y 
ca

n 
be

 u
se

d 
fo

r c
on

ve
rti

ng
 R

up
ee

s i
nt

o 
U

SD
 # So

ur
ce

: I
M

F 
20

21

S.
N

Te
ch

no
lo

gy
So

ur
ce

/re
fe

r-
en

ce
La

nd
 (h

a/
M

LD
)

En
er

gy
 (K

W
h/

M
L)

C
ap

ita
l C

os
t 

(m
ill

io
n 

Ru
pe

es
/M

LD
)

O
&

M
 C

os
t 

(m
ill

io
n 

Ru
pe

es
/M

LD
)

A
vg

. A
nn

ua
l 

In
fla

tio
n#

 (%
)

Pr
oj

ec
te

d 
C

ap
ita

l C
os

t 
(2

02
1)

 (m
ill

io
n 

Ru
pe

es
/M

LD
)

Pr
oj

ec
te

d 
O

&
M

 
C

os
t (

20
21

) (
m

il-
lio

n 
Ru

pe
es

/y
ea

r/
M

LD
)

Se
co

nd
ar

y 
tre

at
m

en
t t

ec
hn

ol
og

ie
s

1
A

SP
(T

ar
e 

an
d 

B
os

e 
20

09
; 

G
R

B
M

P 
20

10
)

0.
20

0
20

2.
5

10
.8

1.
25

6.
02

20
.5

2.
36

2
M

B
B

R
0.

05
5

22
0.

0
10

.8
1.

27
6.

02
20

.5
2.

40
3

SB
R

0.
05

5
15

0.
0

11
.5

0.
90

6.
02

22
.0

1.
70

4
W

SP
0.

61
0

2.
0

6.
3

1.
00

6.
02

12
.0

1.
90

5
U

A
SB

 +
 E

A
0.

11
0

12
0.

0
10

.8
1.

23
6.

02
20

.5
2.

32
6

D
PS

4.
00

0
2.

0
3.

0
0.

18
6.

02
5.

7
0.

34
7

M
B

R
0.

04
5

30
0.

0
30

.0
0.

50
6.

02
57

.0
0.

95
8

A
2O

(P
ar

k 
an

d 
D

ho
 

20
18

)
0.

06
0

17
0.

0
10

.0
1.

00
6.

02
19

.0
1.

90

9
A

na
er

ob
ic

 
La

go
on

 +
 S

P
(T

ar
e 

an
d 

B
os

e 
20

09
; 

G
R

B
M

P 
20

10
)

0.
33

5
18

.0
2.

5
0.

35
6.

02
4.

7
0.

66

10
SA

FF
0.

05
0

39
0.

0
7.

0
1.

14
6.

02
13

.2
2.

15
11

B
IO

FO
R

0.
04

0
27

7.
5

7.
3

0.
86

6.
02

13
.8

5
3.

51
12

B
IO

FO
R-

F
0.

08
0

18
0.

0
5.

2
0.

18
6.

02
10

.0
0.

34
13

FA
B

0.
06

0
13

4.
5

4.
0

0.
67

6.
02

7.
60

1.
26

14
C

.T
ec

h
0.

15
0

17
5.

0
11

.0
1.

40
6.

02
11

.0
2.

65
15

Tr
ic

kl
in

g 
Fi

lte
r

0.
50

0
18

0.
0

4.
5

0.
50

6.
02

4.
5

0.
95

16
O

xi
da

tio
n 

Po
nd

(C
PC

B
 2

01
3)

0.
15

0
2.

0
2.

5
0.

25
5.

11
3.

70
0.

36
17

C
W

(R
am

ac
ha

nd
ra

 
et

 a
l. 

20
17

)
0.

31
5

4.
0

5.
0

0.
50

4.
51

5.
85

0.
60

18
SB

T
(S

te
fa

n 
et

 a
l. 

20
17

)
0.

03
0

12
1.

0
20

.0
0.

20
4.

51
23

.4
0.

23

Em
er

gi
ng

 te
ch

no
lo

gi
es

19
M

LE
(U

SE
PA

 2
01

3)
0.

04
0

12
0.

0
12

.0
0.

60
6.

85
27

.1
2

1.
35

20
St

ep
-F

ee
d 

B
N

R
0.

04
0

13
5.

0
17

.0
0.

20
6.

85
38

.4
2

0.
45

21
B

ar
de

np
ho

0.
09

0
15

0.
0

28
.0

0.
20

6.
85

63
.2

8
0.

45
22

W
P

0.
04

0
12

0.
0

14
.0

0.
60

6.
85

31
.6

4
1.

35
Te

rt
ia

ry
 tr

ea
tm

en
t t

ec
hn

ol
og

ie
s

23
C

oa
gu

la
tio

n-
Fl

oc
cu

la
-

tio
n +

 R
SF

(H
am

od
a 

et
 a

l. 
20

04
; Ü

stü
n 

et
 a

l. 
20

11
)

0.
10

0
14

0.
0

5.
0

0.
50

6.
83

12
.0

1.
20

24
U

F 
+

 R
O

(P
iz

zi
ch

in
i a

nd
 

Ru
ss

o 
20

01
)

0.
05

0
18

0.
0

20
.0

0.
60

6.
21

64
.1

4
2.

00
25

M
F 

+
 R

O
0.

08
0

15
0.

0
18

.0
0.

60
6.

21
57

.7
2

2.
00



12513International Journal of Environmental Science and Technology (2022) 19:12505–12522	

1 3

downstream of Kanpur. The city has undertaken serious 
attempts to enhance its sewage treatment infrastructures and 
consequent value addition in the Ganga river water quality 
improvements in recent years.

Kanpur has a population density of about 6900 persons 
per sq km (Kanpur JNNURM 2006); thus, the land is a 
critical factor in this city. Based on preliminary analyses of 
agricultural land rates in Kanpur, land cost is assumed as 20 

million rupees per hectare and the prevailing electricity rate 
is taken as 6 rupees per kWh.

Desired wastewater reuse quantity estimation

Kanpur is a large metropolitan city and has huge potential 
for utilizing treated wastewater. Out of 14 reuse applications 
considered in this study, Kanpur can meet considerable water 

Table 4   Examples of waste water treatment technology combinations

Technology Combinations (Total No. 360)
Base Technology (18)
Base Technology + Emerging Technology (18 × 4)
Base Technology + Tertiary Technology (18 × 3)
Base Technology + Emerging Technology + Tertiary Technology (18 × 4 × 3)
ASP and its possible combinations with other technologies
ASP + MLE ASP + Step-Feed BNR + Coagulation + Flocculation + Rapid Sand Filters
ASP + Step-Feed BNR ASP + Step-Feed BNR + UF + RO
ASP + Bardenpho ASP + Step-Feed BNR + MF + RO
ASP + UF + RO ASP + Bardenpho + Coagulation + Flocculation + Rapid Sand Filters
ASP + WP ASP + Bardenpho + UF + RO
ASP + Coagulation + Flocculation + Rapid Sand Filters ASP + Bardenpho + MF + RO
ASP + MF + RO ASP + WP + Coagulation + Flocculation + Rapid Sand Filters
ASP + MLE + Coagulation + Flocculation + Rapid Sand Filters ASP + WP + UF + RO
ASP + MLE + UF + RO ASP + WP + MF + RO
ASP + MLE + MF + RO

Fig. 2   Flow-chart representing procedure for appropriate technology selection to meet reuse quality



12514	 International Journal of Environmental Science and Technology (2022) 19:12505–12522

1 3

demand in eight applications, such as toilet flushing in resi-
dential buildings, commercial buildings or railway stations 
and locomotives, construction activities, road cleaning, indus-
trial cooling, landscape development, vehicle washing includ-
ing railway locomotives, fire protection and dust control.

There are five operational STPs in Kanpur city (Fig. 3), 
out of which three are located in the Jajmau: 5 MLD 
(UASB), 130 MLD (ASP) and 36 MLD (UASB). The 
treated effluents from 130 MLD (ASP) and 36 MLD 
(UASB) STPs are used by farmers in land irrigation, 
while the treated effluent from 5 MLD (UASB) joins the 

river Ganga through open drain. Bingawan STP is based 
on UASB technology and has an installed capacity of 210 
MLD where only 80–90 MLD is utilized. Sajari STP (42 
MLD ASP based) is also devoted to municipal wastewater 
treatment (STP 2021). The treated effluents from Bingawan 
and Sajari STPs are reportedly discharged into river Pandu 
which ultimately joins river Ganga after traveling around 
70 km along the course.

For the present study, municipal wastewater characteris-
tics of Jajmau STP is considered with BOD 314 mg/l, COD 
572 mg/l, TSS 969 mg/l, ammoniacal-nitrogen 19.2 mg/l, 
and fecal coliform 94,000,000 MPN/l (CPCB 2013).

For testing the applicability of the model developed in 
the present study, industrial cooling in Panki Power House 
and non-potable domestic reuse in the colony or neighbor-
ing area have been considered as desired reuse objectives.

The suggested technology chain is for new installations. 
If existing STPs need to be supplemented, the feed water to 

Fig. 3   Location of STPs in Kanpur city

the added technology will be treated effluent from existing 
STPs. Accordingly the existing STPs can be augmented with 
a newer technology combination to meet the desired reuse 
objectives as per the availability of resources.

Industrial cooling  Panki Thermal Power Plant is an upcom-
ing 660  MW coal-based power plant in Kanpur which 
derives water directly from the river Pandu. As per MoEF 
notification (MoEF 2019), in a cooling tower of a thermal 
power plant, 3.5 m3 of water is required per 1 MWh of elec-
tricity generation.

Considering a loss factor of 20%, a gross demand of 70 
MLD is obtained for the said power plant.

Non‑potable domestic water demand  There exists a gap of 
215 MLD in the water demand and supply scenario of Kan-
pur city (Bassi et al. 2019). In order to bridge the gap, it is 
proposed to meet 70 MLD water demand for non-potable 
domestic purpose through reclaimed water. The target efflu-
ent quality for this application must satisfy the quality crite-
ria required for toilet flushing and laundry washing.

The inputs taken for appropriate technology selection in 
Kanpur city are as shown in Table 5.

Evaluation of weights for decision criteria using FUCOM

The priorities of the decision-maker in terms of resource 
availability are assessed and used for evaluation of weights 
using FUCOM as shown in Table 6. The decision-maker 

Water required for Cooling (MLD)

=
[
{3.5 ∗ 1000 ∗ Power Plant Capacity (MWh) ∗ 24}∕1000000

]
= 55.44 MLD



12515International Journal of Environmental Science and Technology (2022) 19:12505–12522	

1 3

is asked to rank the decision criteria based on importance 
and perform a pairwise comparison and rate each decision 
criteria in terms of significance with respect to the previous 
criteria on a scale of 1 to 5 where 1 represents maximum 
importance, while 5 indicates the minimum importance.

Model application for appropriate technology selection

Fecal coliform concentration separates the effluent quality 
required for industrial cooling and non-potable domestic 
reuse (toilet flushing and laundry washing). After applying 
the inputs and respective weights, based on required quality 
and least weighted cost, the following wastewater treatment 
technology combinations are suggested for industrial cooling 
and non-potable domestic reuse in Kanpur city in increasing 
order of weighted cost (Table 7).

The cost figures are for comparative purpose only. It is 
observed that for reuse in industrial cooling application 
MBR treatment method with Wuhrmann process (WP) is 
suggested to be the most appropriate combination. After 
MBR process, the BOD, COD, TSS, TN, and FC in second-
ary effluent is expected to be 7.5 mg/l, 20.5 mg/l, 48.4 mg/l, 
7.7 mg/l, and 9400 MPN/l, respectively. This effluent when 
passed through single-stage post-denitrification process, 
that is, WP, the resulting effluent will have BOD 0.2 mg/l, 
COD 16.53 mg/l, TSS 0.3 mg/l, TN 0.85 mg/l, and FC 940 
MPN/l. Meeting the effluent quality requirements as well as 
adherence to land resource-constraint and least cost option 
makes MBR followed by WP the most preferred technology 
for the purpose.

For non-potable reuse, UF and RO combination preceded 
by A2O gives the most preferred combination, very closely 
to be followed by SBR or MBR as supportive pretreatment.

Table 5   Local resource scenario, raw wastewater characteristics, and target effluent quality characteristics for assumed reuse purposes in Kanpur 
city (India)

* Due to the absence of quality standards for COD parameter, a BOD/COD ratio of 0.3 is considered for the treated effluent in model application 
to represent average COD concentration

Local resource scenario (based on available primary data)

Desired reuse Quantity 
(MLD)

Design 
period 
(years)

Land Cost 
(Rupees per 
hectare)

Electricity cost 
(Rupees per 
kW-h)

Land (ha) Energy 
(MWh)

Capital 
cost 
(Rupees)

O&M 
cost 
(Rupees)

Industrial cooling 70 15 20 Million 6.00 8 50 – –
Non-potable Domestic reuse 70 15 20 Million 6.00 8 50 – –

Raw wastewater characteristics (CPCB 2013)

Source BOD (mg/l) COD (mg/l) TSS (mg/l) TN (mg/l) FC (MPN/l)

Municipal 314 572 969 19.2 9.4 × 107

Target quality characteristics (Table 1)

Desired reuse BOD (mg/l) COD* (mg/l) TSS (mg/l) TN (mg/l) FC (MPN/l)

Industrial cooling 10 30 10 10 2000
Non-potable domestic reuse 10 30 10 10 200

Table 6   Weightage calculation of criteria for Kanpur city (India) using FUCOM

* Weights were obtained by using above data and applying linear programming model in Eqs. (1) and (2)

Total number of criteria = 4 Criterion 1 Criterion 2 Criterion 3 Criterion 4
Names of Criteria Land Energy Capital Cost O&M Cost
Rank 1 3 2 4
Criteria (according to rank) Land Capital Cost Energy O&M Cost
Criteria comparisons 1 2 3 4

ϕ1/2 ϕ2/3 ϕ3/4 ϕ1/3 ϕ2/4

2.00 1.5 1.33 3.00 2.00

Land Capital cost Energy O&M cost

Weights 0.480 0.240 0.160 0.120



12516	 International Journal of Environmental Science and Technology (2022) 19:12505–12522

1 3

Thus, under land constrained and adequate energy avail-
ability conditions, such as shown in Kanpur city of India, a 
combination of UF and RO preceded by either of A2O, SBR 
or MBR may be a good choice for both industrial cooling 
and non-potable reuse purpose. Schematic diagram repre-
senting A2O + UF + RO-based plant system is as shown in 
Fig. 4.

In the A2O + UF + RO-based system, the effluent will be 
firstly treated in A2O bioreactor and then solid–liquid sepa-
ration will be achieved through membrane filtration. The 
expected contaminant concentration in the permeate will be 
BOD 5 mg/l, COD 15 mg/l, TSS 5 mg/l, TN 10 mg/l, and 
FC 1222 MPN/l. This water after passing the RO system 
will produce tertiary-treated effluent with BOD, COD, TSS, 
TN, and FC as < 5.0 mg/l, < 10.0 mg/l, < 5.0 mg/l, < 0.3 m

g/l, and < 12.22 MPN/l, respectively, derived using effec-
tive contaminant concentration formula shown in Fig. 1 and 
treatment efficiencies summarized in Table 2.

Management of RO reject is a challenge and needs to be 
addressed. Assuming 25% rejection rate, the volume of RO 
reject will be 14 MLD (taking over all loss to be 20%). This 
water will have the BOD, COD, TSS, TN, and FC as 20 mg/l, 
60 mg/l, 20 mg/l, 40 mg/l, and 4888 MPN/l, respectively. 
This effluent may be collected in an equalization tank and 
further treated by chemical coagulation leading to produc-
tion of chemical sludge. The expected BOD, COD, TSS, TN, 
and FC of treated reject water after coagulation–floccula-
tion–rapid sand filtration is expected to be 7 mg/l, 32 mg/l, 
9.4 mg/l, 28.0 mg/l, and 733 MPN/l, respectively. Therefore, 
for RO reject management, all the suggested technology train 

Table 7   Appropriate WWTTs combinations based on the least weighted cost for industrial cooling (70 MLD) and non-potable domestic reuse 
(70 MLD) purposes under resource-restraint condition in Kanpur city (India)

Rank Technology combination Weighted cost 
(million Rupees)

Total absolute cost 
(million Rupees)

Land (ha) Energy 
(MWh per 
day)

Absolute capi-
tal cost (million 
Rupees)

Absolute O&M 
cost (million 
Rupees)

Industrial cooling
1 MBR + WP 1990.6 9704.5 5.95 29.40 6204.8 2415.0
2 A2O + UF + RO 2090.8 10,873.6 7.70 24.50 5819.8 3071.2
3 SBR + UF + RO 2105.3 10,820.6 7.35 23.10 6029.8 3885.0
4 MBR + UF + RO 2647.3 12,814.1 6.65 33.60 8479.8 3097.5
Non-potable domestic reuse
1 A2O + UF + RO 2090.8 10,873.6 7.70 24.50 5819.8 3071.2
2 SBR + UF + RO 2105.3 10,820.6 7.35 23.10 6029.8 3885.0
3 MBR + UF + RO 2647.2 12,814.1 6.65 33.60 8479.8 3097.5

Fig. 4   Schematic diagram showing combination of A2O + UF + RO systems with reject treatment and reuse



12517International Journal of Environmental Science and Technology (2022) 19:12505–12522	

1 3

will need coagulation–flocculation–rapid sand filtration. The 
suggested technology combination options will remain same.

The treated reject water can be mixed with the effluent 
from WWTP. This effluent will still satisfy the quality crite-
ria and the expected BOD, COD, TSS, TN, and FC of mixed 
effluent will be < 5.0 mg/l, 6.1 mg/l, 4.0 mg/l, < 10 mg/l, 
and < 200 MPN/l, respectively.

The volume of biological sludge produced from the mem-
brane filtration should be mixed with the obtained chemical 
sludge and thickened in a sludge thickener. This thickened 
sludge is further dewatered using a centrifuge decanter 
before disposal. The supernatant from the sludge thickener 
is sent back to the equalization tank discussed earlier.

Due to very high BOD, COD, TSS, TN, and FC con-
centrations, as reported for Kanpur, advanced tertiary treat-
ment technologies are suggested in this case study. It shows 
that influent quality of wastewater plays a significant role 
in defining the degree of treatment required for obtaining 
the desired quality characteristics for reuse. Membrane fil-
tration processes (MF/UF/RO) are high-performing, low-
maintenance, but costly technologies (Tables 1 and 2). The 
sustainability of RO process is often questioned due to high 
reject ratio (Zhang and Liu 2020). Therefore, application of 
this combination is suggestive for places where adherence 
to stringent quality standards is required.

Varanasi City

Varanasi is said to be one of the oldest living cities in the 
world. It is located at 25.31° N latitude and 82.97° E lon-
gitude on the left-crescent-shaped bank of the mighty river 
Ganges in the state of Uttar Pradesh in India (Varanasi 
JNNURM 2006). Population density of Varanasi city is 2400 
inhabitants per sq km indicating better land availability. A 
design period of 15 years is taken for this study with land rate 
at Rs 14 million per hectare and Rs 6 per KWh of electricity.

Currently, there are four operational STPs in Varanasi, 
including Goithaha STP (120 MLD), Bhagwanpur STP 
(10 MLD), Dinapur STP (220 MLD) and DLW STP (12 
MLD) as shown in Fig. 5. Two new STPs, one at Ramna (50 
MLD) and Ramnagar (10 MLD), are also under construc-
tion. The raw wastewater characteristics for Varanasi is taken 
from Bhagwanpur STP which gives BOD 101 mg/l, COD 
289 mg/l, TSS 198 mg/l, TN 12 mg/l, FC 1 × 107 MPN/l 
(CPCB 2013).

Reclaimed wastewater reuse potential estimation

Out of the fourteen reuse applications considered in this 
study, Varanasi can use significant amount of reclaimed 
wastewater in eight purposes such as toilet flushing (in com-
munity wash rooms near railway stations, markets, etc.), 
construction activities, road cleaning, landscape develop-
ment, vehicle washing including washing at railway stations 

Fig. 5   Varanasi city map and location of different STPs



12518	 International Journal of Environmental Science and Technology (2022) 19:12505–12522

1 3

and airports, fire protection, recreation and environmental 
flow augmentation of rivers Assi or Varuna in city zone.

Vehicle washing (railways and  multi‑model transportation 
hub)  As per Indian Railway Works Manual (IRWM 2005), in 
a railway station, for apron and platform washing, 10 l and 5 l 
of water is required per sq m per day. For washing of carriages 
on washing lines, 3600 l and 2600 l of water is required per 
carriage per day for broad gauge (BG) and meter gauge (MG), 
respectively. For cleaning of carriages on platform, 500 l of 
water is required per carriage per day. For Varanasi railway 
station, total number of passengers is about 363,000 per day. 
Also, the number of platforms is 9, of approximately 200 sq 
m area each. About 40 trains originate or terminate at this sta-
tion, and more than 250 trains stop at this station every day. 
For assessing non-potable reuse options around Varanasi, 
water demand from railways is considered from platform, 
apron, and carriage washing works only. A probability of 0.57 
is taken considering four washing days in a week.

Thus, Water Demand for washing operations in railways:

 = (Water per carriage per day for BG/MG * number of 
trains terminating/originating* probability of washing)
 + (Water for cleaning carriage at platform *number of 
platforms * number of stopping trains * probability of 
washing)
 + (Number of platforms * average area of platform/apron 
* water required for platform and apron * probability of 
washing)
 + (Number of passengers * average water demand * prob-
ability of use)

 = (3600* 40 *0.5 + 500* 9* 250 *0.7 + 9*200*(10 + 5) 
*1 + 363,000*45*0.6)
 = 10.68 MLD

Therefore, for washing operations in railways, around 11 
MLD water is required. Considering 20% losses, 20 MLD 
plant is considered enough to meet this water demand.

E‑flow augmentation (inland surface water)  River Assi has 
taken the form of almost a nallah, which has flow of around 
24 MLD of sewage discharge in its stream (Varanasi CDP 
2015). Similar is the condition of river Varuna water quality 
once it enters the city area. It has been thought that aug-
menting their flows using treated effluents from the nearby 
STPs can lead to dilution of pollution and may help revive 
the sick rivers. The quality criteria for e-flow augmentation 
are taken from CPHEEO manual which has defined qual-
ity standards for inland surface waters (CPHEEO 2013). 
Appropriate technology selection for this purpose is per-
formed in two ways: (1) considering installation of a new 
STP, and (2) augmenting an existing ASP-based STP.

Accordingly, the inputs taken for appropriate technology 
selection for waste water treatment with desired reuse pur-
pose of treated effluent are as shown in Table 8. These are 
primarily obtained data from field experts and engineers.

Evaluation of weights for decision criteria using FUCOM

The priorities of the decision-maker in terms of resource 
availability are assessed and used for evaluation of weights 
using FUCOM as shown in Table 9. The decision-maker 
was asked to rank the decision criteria based on importance 

Table 8   Represents local resource scenario, raw wastewater characteristics, and target effluent quality characteristics for respective desired pur-
poses in Varanasi city

* Due to the absence of quality standards for COD parameter, a BOD/COD ratio of 0.3 is considered for the treated effluent in model application

Local resource scenario (primary data)

Desired reuse Quantity 
(MLD)

Design 
period 
(years)

Land cost 
(Rupees/hec-
tare)

Electricity cost 
(Rupees/KW-h)

Land (ha) Energy (MWh) Capi-
tal cost 
(Rupees)

O&M 
cost 
(Rupees)

Vehicle Washing 20 15 14 million 6.0 6.0 6.0 – –
E-flow 40 15 14 million 6.0 6.0 12.0 – –

Raw wastewater characteristics (CPCB 2013)

Source BOD (mg/l) COD (mg/l) TSS (mg/l) TN (mg/l) FC (MPN/l)

Municipal 101 289 198 12 10,000,000

Target wastewater characteristics (Table 1)

Desired reuse BOD (mg/l) COD (mg/l) TSS (mg/l) TN (mg/l) FC (MPN/l)

Vehicle washing 10 30* 20 10 2000
E-flow augmentation 30 250 100 100 10,000



12519International Journal of Environmental Science and Technology (2022) 19:12505–12522	

1 3

and perform a pairwise comparison and rate each decision 
criteria in terms of significance for the previous criteria on 
a scale of 1 to 5, with 1 as the most important and 5 as least 
important.

Model application for appropriate technology selection

The reuse purposes considered in this case, vehicle washing 
and e-flow augmentation (inland surface water), require very 
strict effluent characteristics. After applying the required 
inputs and weights, based on required quality and least 